

VARTEST LABORATORIES INC

Specializing in Fiber, Yarn, Fabric & Apparel Testing

Textile Testing Services Division

19 West 36th Street
New York, N.Y. 10018
Phone: (212) 947-8391
(212) 947-8392
Fax: (212) 947-8719

REPORT OF TEST

DATE: May 21, 2004 FILE: SUPERI.A051704F
CLIENT: Superior Specialties, Inc. ATTN: David K. Myers
2525 N. Casaloma Dr.
Appleton, WI 54913

SAMPLE IDENTIFIED BY CLIENT AS:

Fabric Submitted
Style #: 2011
CPO #: 1232-15644
Ref #: 1010367
Color #: 2X-2193 Red

107" RED

TEST PROCEDURE:

TEST RESULTS:

The fabric submitted for testing DOES pass the flame resistance requirements when tested, as received, in accordance with procedures outlined in the National Fire Protection Association Standard 701. The fabric was tested in the original state only. The procedure also includes provisions for testing after exposure (e.g. laundering, drycleaning, leather cleaning or weathering) outlined in Chapter 13 of the NFPA Standard 701. The client may wish to take this into consideration.

STATE OF SAMPLE: As Received

AFTER FLAME (SECONDS)	CHAR LENGTH (INCHES)	BURNING OF DRIPPINGS	AFTER FLAME (SECONDS)	CHAR LENGTH (INCHES)	BURNING OF DRIPPINGS
0	11.0	0	0	15.0	0
0	12.0	0	0	13.0	0

REQUIREMENTS:

- Afterflame shall not exceed two seconds.
- Material which breaks or drips from a test specimen shall not continue to flame after reaching the floor of test chamber for more than 2.0 seconds.
- Vertical spread of burning (char length) shall not exceed 1050 mm (41.34 inches) on any individual folded specimen.

Signed For The Company By

Adam R. Varley
Technical Director

AR/5/166



This Report Is Issued Subject To Terms On Reverse